CONTAINER GUIDE WELDMENTS

& ¢ @ % &
\L 77777777777777777777777777
& & & & ¢
& & & & &
p— & & £y 3
M3110-86
FOR MODELS - ALL FRONT LOAD CONTAINERS 4/98
ltem Part Number Part Description Qty
1 9110-39-0 L.H. Container Guide Weldment 1
2 9110-38-0 R.H. Container Guide Weldment 1
3 9110-56-1 Instruction Sheet (Not Shown) 1

P1



P2



VERSAPAC COMPACTOR ASSEMBLY

FOR MODELS - All Through Serial #1299 12/98
ltem| Part Number Part Description Qty. ||_ltem| Part Number | Part Description Qty.
1 9110-26-0 Slide Cover Weldment 1 46 9110-1-14 Front Shield 1
2 62-510 5/16NC x 3/4"Thread Cutting Screw 35 || 47 75-174 1/2NPT x 90 Pipe Elbow 1
3 9110-1-11 Rear Shield 1 48 25-385 9/16” O-Ring to 1/2” JIC 90 Fitting | 1
4 23-100 3" X 16-1/8” Energy Cylinder 2 [ 49 24-500R 1/4” x 21" Hose 1

* 23-501 3-1/2” x 16-1/8” Columbus Cylinde 2 50 79-228 Yellow Wire Nut 2
5 24-201R 3/8” x 30” JIC Hose 2 51 9110-1-19 Stop Block 2
6 25-2312 Hydraulic Lock Valve 1 52 9110-1-21 Spacer 2
7 25-365 3/4” Bulkhead Union w/Lock Nut 2 || 53 9110-1-9 Door Catch 1
8 64-114 3/4” SAE Flat Washer 2 || 54 62-431 #10NC x 5/8” Carriage Bolt 1
9 25-310 37° Flare Male / Female 90° Ell 4 || 55 79-273 3/8” Con./1/2"Pipe Liquit. Adapter | 2
10 42-132 0-Ring 2 || 56 9001-1-0 Power Pack Assembly - 1HP 1
11 25-309 0-Ring 37° Flare Tee 2 = 9003-1-0A Power Pack Assembly - 3HP 1
12 24-266R 3/8” x 21” JIC Hose 2 || 57 62-345 5/16NC x 1" GD. 5 Cap Screw 3
13 25-328 0-Ring 37° Flare Adapter 4 || 58 64-102 5/16” STD. Flat Washer 3
14 60-702 3/16” x 1-1/2” Cotter Pin 8 || 59 25-331 9/16"0-Ring-9/16"JIC Connector | 2
15 9060-1-5 Cylinder Pin 2 ([ 60 25-381 9/16"JIC(F) - 3/4JIC(M) 90° Fitting | 2
16 9110-1-2 Cylinder Pin 2 || 61 24-334R 1/2” x 134” JIC Hose - Black 2
17 63-101 1/4NC Lock Nut 4 || 62 62-108 3/8NC x 1" GD. 5 Cap Screw 4
18 9110-28-0 Sliding Latch (Complete) 1 63 63-140 3/8NC Hex Flange Serrated Nut 4
19 62-414 1/2NC x 1-3/4” GD. 5 Cap Screw | 2 64 9110-35-0 Lug Weldment 2
20 63-107 1/2NC Self Locking Nut 2 || 65 62-100 Grip Nail 2
21 9110-12-0 Left Loading Door Weldment-Std. | 1 66 74-335 Serial Number Plate 1
9110-13-0 Right Loading Door Weldment-Opt.| 1 67 9110-2-0 Vertical Compactor Weldment 1
22 62-771 #3NC x 1/2” Round Head Slotted 68 65-110 1/8” Thread Cutting Zerk 4
MachineScrew 2 || 69 9110-14-0 Ram Weldment - VPac 1
23 | 9110-1-13 | Top Cover 1 /70 | 63-103 3/8NC Self Locking Nut 4
24 9110-1-15A | Panel Shield 1 71 9110-1-3 Rubber Pad 2
25 | 25-127 Hose Clamp 8 || 72 | 9110-1-4 Back-Up Plate 2
26 62-151 1/2NC x 3” GD. 5 Cap Screw 2 || 73 62-436 3/8NC x 1-1/4’GD.5 Cap Screw 4
27 9110-36-0 Cam Shaft Weldment 1 74 82-216 Door Key 1
28 62-300 1/2NC x 1” GD. 5 Cap Screw 2 || 75 |m9110-101-1A | Adapter Bracket 1
29 62-584 5/16NC x 1-1/4” GD. 5 Carriage Bolt 2 || 76 24-503R 1/4” x 36” Hose Assembly 1
30 | 64-148 5/16” STD. Lock Washer 9 1|77 | 25-329 1/4NPT to 1/2” JIC 90° Ell 2
31 63-135 5/16NC Hex Nut 9 [l 78 25-180 1/4NPT Female Coupler 2
32 | 9110-1-16 | Spacer 1 1|79 | 25-175 1/2NPT Male Tee 1
33 | 79-272 Guard Switch 1 1180 | 9110-1-27 | Cover Plate ONLY 1
34 62-587 #10NC x 1-1/4” Machine Screw 2 81 25-2264 Orifice 1
35 63-160 #10NC Nylon-Top Lock Nut 3
36 79-281 5/16” Cable Clamp 1
37 Power Panel 1
38 62-507 1/4NC x 3/4” GD. 5 Cap Screw 8 m  3HP Models ONLY
39 64-100 1/4” STD. Lock Washer 8
40 63-100 1/4NC Hex Nut 8 * M.easure piameter before ordering. 3-1/2”
41 | 79-283 1/2NPT Liquitite Straight Adapter | 4 Diameter is used when 17 Yd® or 24 Yd°
42 |® 79-196 1/2” Liquitite Flex Metal Hose 31" | 2 container is used.
43 62-432 5/16NC x 1” GD5 Cap Screw 3 e Thisis a bulk quantity item. You must specify
44 | 25-267 Pressure Switch Assembly 2 the length required when ordering.
45 9110-1-8 Switch Mounting Bracket 1

P3



P4



VERSAPAC COMPACTOR ASSEMBLY

FOR MODELS - With Serial #1300 & On 6/99
ltem Part Number Part Description Qty ltem Part Number Part Description Qty
1 9110-26-0 | Slide Cover Weldment 1 45 62-584 5/16NC x 1-1/4” GD. 5 Carraige |
9 62-510 5/16NC x 3/4” Thread Cutting 35 Bolt
Screw 46 9110-1-9 Door Catch 1
3 9110-1-11 Rear Shield 1 47 9110-1-21 Spacer 2
4 93-100 3” x 16-1/8” Energy Hydraulic 2 48 9110-1-19 | Stop Block 2
Cylinder 49 24-527R 1/4” x 42’ JIC Hose Assembly 2
93501 3-1/2" x 16-1/8" Golumbus o | [ 50| 79-228 Yellow Wire Nut 2
Hydraulic Cylinder 51| 9110-1-32 | Shield 1
5 24-201R | 3/8x 30" 2W Black JIC Hose 2 5 9110-1-14 | Front Shield 3
6| 25-2312 | Hydraulic Lock Valve 1 | 753 63-140 3/8NC Hex Flange Serrated Nut | 7
7 25-365 3/4” Bulkhead Union w/Lock Nut | 2 54 62-108 3/8NC x 1" GD. 5 Cap Screw 7
8| 64-114 3/4" SAE Flat Washer __ 2 | "85 | 9001-1-0 | Power Pack Assm. - 1HP 1
13 ig?;g (3)7 RiFn'gre Male/Female 90° EIl ‘2‘ 9003-1-0A | Power Pack Assm. - 3HP 1
(2 O/-Ring o7 Flr T 2 || 56 25-3 o160 Hing-9fEnIC 2
-266 3/8”x 21" ose 2 » » °
13| 25-328 0-Ring 37° Flare Adapter 4 || 5| 25-38 gﬂt%ngc(F) I %0 2
14 60-702 3/16” DIA. x 1-1/2” Cotter Pin 8 58 24-334R 1/2” x 134" JIC Hose 2
15 9060-1-5 Cylinder Pin 2 9-1/6"0-Ring - 1/2” JIC 90°
16 | 9110-1-2 | Cylinder Pin o || ¥ B Fing 2
17 63-164 1/4NC Nylon-Top Lock Nut 4 60 9110-35-0 | Lug Weldment 2
18 9110-28-0 | Sliding Latch Assembly 1 61 62-100 Grip Nail 2
19 9110-1-28 | Latch Shim 62 74-335 Serial Number Plate 1
20 62-414 1/2NC x 1-3/4” GD. 5 Bolt 2 63 9110-2-0A | Vertical Compactor Weldment 1
21 63-107 1/2NC Self Locking Nut 9110-2-0B | Vertical Compactor Weldment 1
29 9110-12-0 Left Loading Door Weldment - 1 64 65-110 1/8” Thread Cutting Zerk 4
Standard 65 9110-14-0 | Ram Weldment - V PAC 1
9110-13-0 | Hight Loading Door Weldment - | 66 63-103 3/8NC Self Locking Nut 4
Optional _ 67 | 9110-1-3 | Rubber Pad 2
23 9110-1-29 | Hooked Cam,”Machlped 1 68 9110-1-4 | Back-Up Plate 5
24 62-784 #8NC x 1-3/8” Machine Screw 2 69 62-436 3/8NC x 1-1/4°GD.5Cap Screw | 4
25 9110-1-27 | Latch Cover Plgte 1 70 9110-1-30 | Cover Plate 1
26 62-675 1/4NC x 1” Carriage Bolt 4 71 9110-1-31 | Backing Strip 1
27 82-229 Key/Lock w/Key 1 79 o5 127 Hose Clamp 6
28 62-507 1/4,[,\|C X 3/4” GD.5 Cap Screw 8 73 62-151 1/2NC x3"GD.5 Cap Screw 2
29 64-100 1/4” STD. Lock Washer 8 74 9110-36-0 | Cam Shaft Weldment 1
30 63-100 1/4NC Hex Nut 8 75 9110-1-13 | Top Cover 1
31 9110-1-33 | Top Cover, Control 1 76 82-216 Door Key 1
32 Power Panel V77| e2-510 5/16NC x 3/4” Full Thread Bolt | 2
33 | 79-283 Xg:'pﬁ’; Liquitite Straight 2 9110-109-0 ReSpair SSeaI Kit (items 78-80)
» PR TR — 78 9110-103-2 ide Seal 2
34| 79-213 2’§a§§r" /112" Pipe Liutite 2 | 79| 9110-103-1 | Front Seal i
35 |m 79-196 1/2’Liquitite Flex Metal Hose 317 | 1 80 |  99-194 Adhesive (Not Shown) 1
3 | 62-300 1/2NC x 17 GD. 5 Cap Screw 2 || 8 63-176 #8NC Nylon-Top Lock Nut 4
37 44-182 Spacer 2 82 9110-1-6 Spacer 1
38 | 79-483 Interlock Switch, Non-Contact | 1 83 |  9110-1-5 | Spacer 1
A T79-272 Interlock Switch, Non-Contact 1 *_For Serial #1449 and lower
39 | 63-160 #10NC Nylon-top Lock Nut 5 | | ® ForSerial #1450 and above
40 62-785 #8NC x 1-3/4” Machine Screw 2 = This is a bulk quantity item. You must specify length
41 62-431 #10NC x 5/8” Machine Screw 1 required when ordering.
42 79-281 5/16” Cable Clamp 1 sk For Serial #1623 and higher (see drawing to identify)
43 63-135 5/16NC Hex Nut 2 | | A For Serial #1622 and lower (see drawing to identify)
44 64-148 5/16” STD. Lock Washer 2

P5



VERSAPAC WITH DOUBLE DOORS

=

>3Y24

——

&l

CRCE

20

PN

MS110-84

P6




VERSAPAC WITH DOUBLE DOORS

FOR MODELS - 4/96
ltem Part Number Part Description Qty
1 9110-1-29 Hooked Cam 1
2 62-675 1/4NC x 1” Carriage Bolt 4
3 63-141 1/4NC Hex Flange Serrated Nut 1
4 9110-1-27 Latch Cover Plate 1
5 62-700 #8 x 3/4” Round Head Slotted Machine Screw 4
6 63-176 #8 Nylon-Top Lock Nut 4
7 62-611 #10 x 1” Round Head Slotted Machine Screw 4
8 63-160 #10 Nylon-Top Lock Nut 4
9 62-584 5/16NC x 1-1/4” GD.5 Carriage Bolt 2
10 64-148 5/16” STD. Flat Washer 2
11 63-135 5/16NC Hex Nut 2
12 62-640 #8NC x 1/2” Hex Washer Thread Cutting Screw 4
13 9110-128-0 Left (KPV) Door Weldment 1
14 9110-129-0 Right (KPV) Door Weldment 1
15 9110-28-0 Latch Assembly 1
16 82-229 Keylock Assembly w/ Key 1
17 9110-57-2 Stop 1
18 62-108 3/8NC x 17 GD.5 Cap Screw 6
19 63-140 3/8NC Hex Flange Serrated Nut 6
20 9110-35-0 Lug Weldment 2
21 62-414 1/2NC x 1-3/4” GD.5 Cap Screw 2
22 63-107 1/2NC Self Lock Nut 2
23 9110-1-9 Door Catch 1
24 9110-1-21 Spacer 1
25 9110-57-1 Riser (Switch) 2
26 79-483 Non-Contact Interlock Swtich 1

P7



FRONT LOAD

TANK ASSEMBLY - 4 YD3

Pe

3
2
M9110-54
Revised 3/95
FOR MODELS - 12/98
ltem Part Number Part Description Qty
1 62-569 1/2NC x 1-1/2” GD. 5 Cap Screw 2
2 9110-66-4 Bushing 2
3 63-107 1/2NC Self Locking Nut 8
4 9110-44-0 Lid Latch Weldment - Left 1
9110-45-0 Lid Latch Weldment - Right 1
5 64-108 1/2” STD. Flat Washer 10
6 60-602 3/16” DIA. x 17 Roll Pin 2
7 9110-140-2A Link Strap 2
8 9110-147-0 Tank Lid Weldment 1
9 62-343 1/2NC x 2” GD5 Cap Screw 6
10 76-180 Extension Spring 2
11 63-110 5/8NC Self Locking Nut 2
12 62-169 5/8NC x 2” GD. 5 cap Screw 2
13 64-119 1” STD. Flat Washer 2
14 9110-66-1C Retainer Latch 2
15 9110-141-0A Front Load Tank Weldment 1
16 74-335 Serial Plate - KPAC (Compactor) 1
17 63-119 1NC Self Locking Nut 1
18 9110-66-2A Link Strap 2

P8



FRONT LOAD TANK ASSEMBLY - 6 YD3

M9110-55

FOR MODELS - 12/98
ltem Part Number Part Description Qty
1 62-569 1/2NC x 1-1/2” GD. 5 Cap Screw 2
2 9110-66-4 Bushing 2
3 63-107 1/2NC Self Locking Nut 8
4 9110-44-0 Lid Latch Weldment - Left 1
9110-45-0 Lid Latch Weldment - Right 1
5 64-108 1/2” STD. Flat Washer 10
6 60-602 3/16” DIA. x 17 Roll Pin 2
7 9110-117-0 Tank Lid Weldment 1
8 9110-66-3 Link Strap 2
9 62-343 1/2NC x 2” GD5 Cap Screw 6
10 76-180 Extension Spring 2
11 9110-66-2A Link Strap 3
12 63-110 5/8NC Self Locking Nut 3
13 62-169 5/8NC x 2” GD. 5 Cap Screw 3
14 74-335 Serial Plate - KPAC (Compactor) 1
15 64-119 1” STD. Flat Washer 2
16 9110-66-1C Retainer Latch 2
17 9110-60-0 Front Tank Weldment 1
18 63-119 1NC Self Locking Nut 2
19 75-142 Pipe Plug - 1-1/4NPT (PVC) 1

P9



FRONT LOAD TANK ASSEMBLY - 8 YD3

2

BYdiddi 7

(19

15

. |

16

M9110-56

FOR MODELS - 4/97
ltem Part Number Part Description Qty
1 62-569 1/2NC x 1-1/2” GD. 5 Cap Screw 2
2 9110-66-4 Bushing 2
3 63-107 1/2NC Self Locking Nut 8
4 9110-44-0 Lid Latch Weldment - Left 1
9110-45-0 Lid Latch Weldment - Right 1
5 64-108 1/2” STD. Flat Washer 8
6 60-602 3/16” DIA. x 1” Roll Pin 2
7 9110-117-0 Tank Lid Weldment 1
8 9110-111-1 Link Strap 2
9 76-180 Extension Spring 2
10 63-110 5/8NC Self Locking Nut 3
11 62-169 5/8NC x 2” GD. 5 Cap Screw 3
12 9110-111-2 Link Strap 2
13 74-335 K-PAC Serial Number Plate 1
14 9110-112-0 Tank Weldment 1
15 64-119 1” STD. Flat Washer 2
16 9110-111-3 Retainer Latch 2
17 63-119 1NC Self Locking Nut 2
18 75-142 1-1/4NPT Pipe Plug (PVC) 1
19 62-343 1/2NC x 2” GD5 Cap Screw 6

NOTE: There are TWO different styles of 8 Yd3 containers. Be sure to properly identify your

model before ordering parts.

P10



FRONT LOAD TANK ASSEMBLY - 8 YD3

Cheek number

of hales
If yaur striker plate has
TWO holes order part
number 9110-88-14S.
If your striker plate has
THREE holes order part
number  8110-86-1A

REV.12/398
M3110-37
FOR MODELS - 12/98

Item Part Number Part Description Qty
1 9110-21-0 Tank Lid Weldment 1

2 62-169 5/8NC x 2” GD. 5 Cap Screw 3
3 63-110 5/8NC Self Locking Nut 3
4 9110-44-0 Lid Latch Weldment - Left 1
9110-45-0 Lid Latch Weldment - Right 1

5 64-108 1/2” STD. Flat Washer 10
6 60-602 3/16” DIA. x 17 Roll Pin 2
7 62-343 1/2NC x 2” GD5 Cap Screw 8
8 9110-66-4 Bushing 2
9 63-107 1/2NC Self Locking Nut 8
10 9110-86-1A Link Strap - 8 Yd. (See note on illustration above) 2
9110-86-1AS Link Strap - 8 Yd. (See note on illustration above) 2

11 76-180 Extension Spring 2
12 9110-66-2A Link Strap 2
13 9110-66-1C Retainer Latch 2
14 64-119 1” STD. Flat Washer 2
15 63-119 1NC Self Locking Nut 2
16 75-142 1-1/4NPT Pipe Plug (PVC) 1
17 74-335 K-PAC Serial No. Plate 1

NOTE: There are TWO different styles of 8 Yd3 containers. Be sure to properly identify your
model before ordering parts.

P11



DOCK HOPPER GROUP

M9110-35

FOR MODELS - 12/98
ltem Part Number Part Description Qty
1 9110-105-0 Upper Arm Weldment 1
2 9110-106-0 Lower Arm Weldment 1
3 44-155 Lid 1
4 9110-107-1 Hinge Pin 1
5 64-108 1” STD. Flat Washer 2
6 60-702 3/16” DIA. x 1-1/2” Cotter Pin 2
7 63-101 1/4NC Self Locking Nut 4
8 62-103 1/4NC x 2” GD5 Cap Screw 4

P12



THRU-THE-WALL KIT

X2 000
\ I
_ R
’f ©
i}
—————— 1 —
_————— —
A \ i /
l [ / [ |
:
M9110-36
Revised 3/95
FOR MODELS - 10/99
ltem Part Number Part Description Qty
1 62-414 1/2NC x 1-3/4” GD5 Cap Screw 2
2 63-107 1/2NC Self Locking Nut 2
3 9110-104-0 Thru-Wall, Door 1
4 9110-1-29 Hooked Cam, Machined 1
5 9110-28-0 Sliding Latch Assembly 1
6 9110-1-27 Latch Cover Plate 1
7 9110-1-28 Latch Shim (Use As Required) 2
8 62-675 1/4NC x 1” Carriage Bolt 4
9 63-164 1/4NC Nylon-Top Lock Nut 4
10 82-229 Key Lock w/ Key 1
11 9110-92-7 Trim - Seal (166”) 1
12 9110-92-1 Wall Filler Panel 1
13 82-216 Key ONLY for Item 10 1
IMPORTANT: Door Frame Assembly Requires a 35-1/4"H x 48-1/2"W Opening

P13



DETATL A

P14



REAR LOAD TANK ASSEMBLY - 6 YD3

718 5
M9110-39
FOR MODELS - 12/98
ltem Part Number Part Description Qty
1 9110-72-0 Rear Container Weldment 1
2 9061-16-0 Rear Tank Lid Assembly 1
3 76-180 Extension Spring 1
4 9061-1-2 Rear Step 1
5 82-151 Swivel Castor Wheel - Rear 1
6 62-569 1/2NC x 1-1/2” GD5 Cap Screw 2
7 64-108 1/2” STD. Flat Washer 16
8 64-107 1/2” STD. Lock Washer 16
9 63-106 1/2NC Hex Nut 16
10 82-152 Rigid Castor Wheel - Front 16
11 9110-622-0 Pivot Pin Weldment 2
12 75-142 1-1/4NPT Pipe Plug (PVC) 2
13 60-604 1/4” DIA. x 1-1/4” Roll Pin 1
14 76-189 Extension Spring 4
15 9110-619-6 Container Latch 2
16 9110-623-0 Handle Weldment 2
17 74-335 Serial No. Plate 1
18 9061-1-1 Lid Shaft 1
19 60-626 3/16” DIA. x 1-1/2” Roll Pin 2

P15



DUAL ACTION 17-24 YD3 ROLL-OFF CONTAINER ASSEMBLY

@ SINGLE ACTION
I MANUAL LATCH

O

:

:

11/98
M3110-40




e 5 S
_\\\

2022 [] e
]
i3
_ b
43 ] e
C
S L
44 DETAIL A
M9110-41
L Revised 11/96
FOR MODELS - 12/98
ltem Part Number Part Description Qty || ltem Part Number Part Description Qty

1 Roll Off Container Weldment 27 | 25-305 37° Flare 90° Restrictor 2
2 | 75-157 2-1/2NPT Sq. Hd. Pipe Plug 2 28 | 74-335 K-PAC Serial No. Plate 1
3 | 24-2114R 3/8"DIA. x 60" JIC Black Hose 1 29 | 60-221 1"DIA. x 3-1/4” Clevis Pin 4
4 | 24-2115R 3/8"DIA. x 156"JIC Black Hose 1 30 | 65-118 3/16” Drive Thread Zerk 6
5| 25-1127 Hose Clamp 6 31 | 25-300 37° 0-Ring Flare Adapter 2
6 | 63-103 3/8NC Self Locking Nut 1 30 | 62-495 3/8 x 3/4” GD.8 Thread Cutting 2

7 | 24-281R 3/8"DIA. x 174"JIC Hose-Black 1 Screw
8 | 9110-614-0A | Adjuster Plate Weldment-Left 1 33 | 9110-622-0 | Pivot Pin Weldment 2
9110-615-0A | Adjustor Plate Weldment-Right 1 34 | 9110-619-6 | Container Latch 2
9 | 62-591 1/2NC x3” Full Thread Bolt 2 || 35| 60-604 1/4” DIA. x 1-1/4” Roll Pin 4
10 | 63-106 1/2NC Hex Nut 2 || 36 | 76-189 Extension Spring 2
11| 25-310 37° Male / Female 90° Ell 2 || 37 | 9110-623-0 | Handle Weldment 2
12 | 25-3%6 37° Male Bulkhead Tee 2 38 | 64-127 1-1/4” SAE Flat Washer 4
13 | 24-272R 3/8’DIA. x 45" JIC Hose-Black 1 39 | 9110-619-5 | Hinge Pin 2
14 | 9035-9-0 Floor Roller 4 40 | 60-606 1/4” DIA. x 2” Roll Pin 4
15 | 60-617 3/8” DIA. x 2-1/2” Roll Pin 4 41 | 21-162 2-1/2” x 24" Cylinder Assembly 2
16 | 65-110 1/8” Thread Cutting Zerk 6 || 42| 44-120 Rubber Seal Firm Foam 1
17 | 9035-55-0 Axle Weldment 4 43 | 60-704 3/16” DIA. x 2” Cotter PPin 6
18 | 62-300 1/2NC x1” GD.5 Cap Screw 4 || 44| 64-119 1" STD. Flat Washer 6
19 | 64-107 1/2” STD. Lock Washer 4 || 45| 25-364 3/4NC Cap Nut 2
20 | 62-195 3/4NC x 2-1/2” GD.5 Bolt 4 || 46 | 64-110 5/8” STD. Flat Washer 4
21 | 64-113 3/4” STD. Flat Washer 6 || 47 | 76-138 Compression Spring 1
22 | 63-114 3/4NC Self Locking Nut 4 48 | 62-213 3/4NC x 6-1/2” GD. 5 Bolt 1
23 | 62-166 5/8NC x 1-1/4” GD.5 Bolt 2 49 | 99-176 Adhesive & Instructions 1
24 | 63-111 5/8NC Hex Locking Jam Nut 2 || 50 | 9110-659-1 | Latch 1
25 | 9110-619-2A | Latch 2 || 51 | 9110-659-3 | Latch 1
26 Door Hopper Weldment 52 70-212 Ratchet Jack 2

P17



DOOR SEALS

———
—<
izl

HOSE FITTING

FOR OPPOSITE
SIDE

M3S110-87
Rev.6/99




SINGLE ACTION 17yd3 ROLL-OFF CONTAINER ASSEMBLY

FOR MODELS - 3/05
Item Part Number Part Description Qty
1 70-211 Turnbuckle 2
2 9110-00-1 Cylinder Pin 2
3 63-101 1/4NC Lock Nut 2
4 62-103 1/4NC x 2” GD5 Cap Screw 2
5 25-305 1/2” x 90° Elbow Restrictor Fitting 2
6 24-310R 1/2” DIA. x 74” Black 2W JIC Hose Assembly 2
7 21-162 2-1/2” x 24” Cylinder Assembly 2
8 25-2351 1/2NPT Breather Vent 2
9 25-460 1/2NPT x 3/4 O-Ring Adapter Fitting 2
10 9035-301-4 Cylinder Pin 2
11 63-119 1NC Lock Nut 2
12 62-677 1NC x 3-3/4” GD5 Cap Screw 2
13 9035-330-0 Clevis Weldment 2
14 82-224 Rail Roller 4
15 82-225 Roller Axle 4
16 62-199 3/4NC x 3-1/2” GD5 Cap Screw 2
17 63-112 3/4NC Hex Nut 4
18 62-300 1/2NC x 1” GD5 Cap Screw 4
19 64-107 1/2” STD. Lock Washer 4
20 65-110 1/8” Thread Cutting Zerk 4
21 9035-9-0 Floor Roller 4
22 9035-55-0 Axle Weldment 4
23 60-617 3/8” DIA. x 2-1/2” Roll Pin 4
24 25-313 1/2NPT to 3/4” JIC 90° Fitting 1
25 25-459 1/2NPT Street Tee Fitting 1
26 25-2292 1/2NPT Male Coupler Fitting 1
27 25-463 1/2NPT to 3/4 JIC 90° Fitting 1
28 44-151 Vertical Door Seal 8.25ft.
29 44-151 Horizontal Door Seal 71t
30 99-176 Seal Adhesive, .2 Gal. 1
31 9110-622-0 Pivot Pin Weldment 2
32 9110-619-6 Container Latch 2
33 60-604 1/4” DIA. x 1-1/4” Roll Pin 4
34 76-189 Extension Spring 2
35 9110-623-0 Handle Weldment 2
36 64-110 5/8” STD. Flat Washer 4
37 64-127 1-1/4” SAE Flat Washer 4
38 9110-619-5 Hinge Pin 2
39 60-606 1/4” DIA. x 2” Roll Pin 4
40 65-118 3/16” Drive Zerk 6

* This is a bulk quantity item. Must specify quantity required when ordering.

P19



M9110-42
Rev.6/99

P20



1HP POWER PACK ASSEMBLY

3HP POWER PACK ASSEMBLY

SEQUENCE CONTROL VALVE 3/05 SEQUENCE CONTROL VALVE 12/00
ltem | Part Number Part Description Qty || ltem | Part Number Part Description Qty
9001-1-0 Power Pack Assembly 1 9003-1-0A | Power Pack Assembly 1
1 | 9003-2-0 Tank Weldment 1 1 | 9003-2-0 Tank Weldment 1
2 | 75-101 1/2NPT Pipe Plug 2 2 | 75-101 1/2NPT Pipe Plug 2
3 | 64-100 1/4” STD. Lock Washer 12 3 | 64-100 1/4” STD. Lock Washer 12
4 | 63-100 1/4NC Hex Nut 12 4 | 63-100 1/4NC Hex Nut 12
5| 25-232 Sump Filter 1 5| 25-232 Sump Filter 1
6 | 75-153 3/4NPT x 90° Ell (Black) 1 6 | 75-153 3/4NPT x 90° Ell (Black) 1
7 | 75-152 Close Nipple 1 7 | 75-152 Close Nipple 1
8 | 9001-4-0 Hi-Lo Hydraulic Pump 1 8 | 25-2270 2 Stage Pump 1
Replacement kit 9% | 69-107 3/32" x 1/2” Woodruff Key 1
9 | 69-107 Woodruff Key 1 69-103 1/& x 1/2” Woodruff Key 1
10 | 82-117 Pump Coupler 1 1ok | 82-307 Pump Coupler - 3/32 keyway | 1
1| 8-115 Spider ! 82-215 Pump Coupler - 1/8 keyway 1
12 | 82-116 Motor Coupler 1 1 | 82-104 Spider ]
13 | 24-270R Rubber .Hose 3/8"x 8" JIC 1 12 | 82-102 Motor Coupler 1
14 | 24-422 Hydraulic Tube Return ! |73 24-270R Rubber Hose 3/8” x 8" JIC 1
15 | 62-787 5/16NC x 4-1/2” GD. 5 Bolt 2 14 | 24-420 Hydraulic Tube Retum ]
16 | 64-148 5/16 STD. Lack Washer 2 11715 | 62-497 5/16NC x 5-1/2’ GD. 5 Bolt 2
17 | 9003-1-1 Tank Cover ' 716 | 6a-148 5/16” STD. Lock Washer 2
18 | 25-215 Filler Cap Assembly 1 17 | 9003-1-1 Tank Cover ]
19 | 62-507 1/4NC x 3/4” GD.5 Cap Sorew | 12 | oo Filer Cap Assembly 1
20 | 62-436 3/8NC x 1-1/4” GD.5 Cap Screw | 4 19 | 62-507 1/4NC x 3/4” GD.5 Cap Screw 12
21 | 64-103 3/8” STD. Lack Washer Y 120 [ 62-414 1/2NC x 1-3/4” GD.5 Cap Screw | 4
22 | 9001-1-5 Mounting Bracket Motor to Pump | 1 o1 | 64-107 12" STD. Lock Washer 4
23 | 62-151 1/2NC x 3" GD.5 Cap Screw 4 |22 9003-1-5 Mounting Bracket Motor to Pump | 1
24 | 69-106 Key - Square ' |25 | 6e-151 1/2NC x 3" GD.5 Cap Screw 4
25 | 79-246 Motor - Single Phase 1HP 1 24 | 69-105 Key - Square ]
2 | 2521 ContolValve | 1 |55 79-197 Motor - Three Phase 3HP 1
27 | 25-330 9/16” O-Ring to 9/16” JIC Fitting | 2 %6 | 25-217 Control Valve ]
28 | 63-106 1/2NC Hex Nut 4 o7 25330 9/16” 0-Ring to 9/16” JIC Fitting | 2
29 | 64-107 1/2” STD. Lock Washer 4 28 | 63-106 1/2NC Hex Nut 1
29 | 64-107 1/2” STD. Lock Washer 4

*xIMPORTANT: When ordering Item 9 Woodruff Key & Item 10 Pump Coupler note
there are 2 sizes available. Measure the keyway on your pump shaft

to determine size needed before ordering.

P21



M9110-43
REV. 4/396

p22



DRIVER LIGHT, FULL HORN

FOR MODELS - ALL 4/96
ltem Part Number Part Description Qty
Full Light Light Parts 1
1 9110-22-1A Switch Mounting 1
2 9110-22-2A Switch Cover 1
3 79-410 Cam Limit Switch 1
4 62-510 5/16NC x 3/4” Hex Washer Thread Cutting Screw 2
5 62-342 1/4NC x 3/4” Hex Washer Thread Cutting Screw 3
6 62-611 #10NC x 1” Round Head Slotted Machine Screw 2
7 64-158 #10 STD. Flat Washer 2
8 63-160 #10NC Nylon-Top Lock Nut 2
9 24-503R Hose Assembly - 36” Long 1
10 25-385 9/16” O-Ring to 1/2” JIC 90° Fitting 1
Driver Latched Light Miscellaneous Parts 1
11 44-154 Grommet 1
12 25-126 Stay Strap 1
13
14
15 62-611 #10NC x 1” Round Head Slotted Machine Screw 2
16 64-158 #10 STD. Flat Washer 2
17 63-160 #10NC Nylon-Top Lock Nut 2
18 79-411 Lever Arm 1
19 79-410 Limit Switch 1
20
21
22
23 79-234 Lamp 1
24 79-237 Rubber Grommet 1
25 79-238 3-Prong Pigtail 1
Full Horn Miscellaneous Parts
26 79-252 #16J-14 Fork Terminal 2
27 62-352 1/4NC x 1” Cap Screw 2
28 79-250 Alarm 1
29 63-141 1/4NC Hex Flange Serrated Nut 2

P23



[ ]

[ ]

[

|

MOTOR

7
@

PS HEA?
Il

INCOMING
LINE

H——

NTERLOCK
PS

DOgR

i
P

Il
&
3
@

M3110-44C

PUSH START UNITS

KEY START UNITS

P24



SINGLE PHASE POWER PANEL (SERIAL # 1800 & ON)

FOR MODELS - ALL 3/05
ltem Part Number Part Description Qty
1 79-426 OFF-ON Legend Plate 1
2 79-320 START - Legend Plate 1
3 79-322 STOP - Legend Plate 1
4 9010-211-2 FULL - Legend Plate 1
5 79-425 Keyed 2-Position Switch, Maintained 1
6 79-512 Green Operator Start 1
7 79-346 Mushroom Stop Switch 1
8 79-349 Amber Lens - Pilot Light 1
9 79-350 Red Lens - Pilot Light 1
10 79-198 Control Box 1
11 79-352 N.O. Contact Block 1
12 79-353 N.C. Contact Block 1
13 79-348 Pilot Light - 120V 1
79-409 Replacement Bulb 1
14 63-242 #10 Hex Nut
15 79-227 Fuse 2-1/2 AMP 1
16 79-271 Fuse Holder 1
17 9001-112-2 Fuse Label 1
18 Panel - Electric 1
19 79-337 Din Rail and Panel Adapter 1
20 79-339 AC Contactor 10HP (CH) 1
21 79-338 Auxiliary Contactor 1
22 79-334 Overload Relay (.283-32.0 Amp) 1
23 79-518 Heater Pack (6.75-11.0 Amp) 1
24 79-335 Heater Pack (14.0-21.7 Amp) 1
25 9010-210-4 Din Rail - Terminal Block 1
26 79-358 Relay Socket 2
27 79-357 Relay 2
28 79-283 1/2” Liquitite Straight Adapter 2
29 |'m 79-196 1/2” Liquitite Flex Metal Hose - 15 Ft. 2
30 79-344 Terminal Block 10
31 25-2534 Pressure Switch 2
32 79-359 Link Rail - 2 Terminal 2
33 79-370 Terminal Block Label ‘0’ 1
79-371 Terminal Block Label ‘1’ 2
79-372 Terminal Block Label 2’ 2
79-373 Terminal Block Label ‘3’ 1
79-374 Terminal Block Label ‘4’ 1
79-375 Terminal Block Label ‘5’ 1
79-378 Terminal Block Label ‘8’ 1
79-379 Terminal Block Label ‘9’ 1
34 62-494 #8 x 1/2” Cross Pan Head Thread Cutting Screw Spec.
35 Electrical Schematic - Specify voltage and options 1
36 9001-110-3 Plastic Seal (for schematic) 1
37 25-409 1/2(M) JIC to 1/4(F) NPTF 90° Fitting 1
38 79-387 Switch Key 1
39 79-231 Plug 1
40 79-449 Push Button Enclosure - 6 Holes 1
41 79-427 Plug 2
m  This is a bulk quantity item. You must specify length required when ordering.

P25



INCOMING
LINE

NTERLOCK

@

DOOR

;

D

1

Rev.6/03
M3110-58C

PUSH START UNITS

KEY START UNITS

P26



THREE PHASE POWER PANEL (SERIAL # 1800 & ON)

FOR MODELS - ALL 3/05
ltem Part Number Part Description Qty
1 79-426 OFF-ON Legend Plate 1
2 79-320 START - Legend Plate 1
3 79-322 STOP - Legend Plate 1
4 9010-211-2 FULL - Legend Plate 1
5 79-425 Keyed 2-Position Switch, Maintained 1
6 79-512 Green Operator Start 1
7 79-346 Mushroom Stop Switch 1
8 79-349 Amber Lens - Pilot Light 1
9 79-350 Red Lens - Pilot Light 1
10 79-198 Control Box 1
11 79-352 N.O. Contact Block 1
12 79-353 N.C. Contact Block 1
13 79-348 Pilot Light 1
79-409 Replacement Bulb 1
14 79-226 Transformer 1
15 63-242 #10 Hex Nut
16 79-203 Fuse 2-1/2 AMP 1
17 9003-210-2 Fuse Label 1
18 Panel - Electric 1
19 79-337 Din Rail and Panel Adapter 1
20 79-339 AC Contactor 10HP (CH) 1
21 79-338 Auxiliary Contactor 1
22 79-334 Overload Relay (.283-32.0 Amp) 1
23 79-518 Heater Pack (6.75-11.0 Amp) 1
24 79-567 Heater Pack (3.23-5.25 Amp) 1
25 9010-210-4 Din Rail - Terminal Block 1
26 79-358 Relay Socket 2
27 79-357 Relay 2
28 79-283 1/2” Liquitite Straight Adapter 2
29 |'m 79-196 1/2” Liquitite Flex Metal Hose - 15 Ft. 2
30 79-344 Terminal Block 10
31 25-2534 Pressure Switch 2
32 79-359 Link Rail - 2 Terminal 2
33 79-370 Terminal Block Label ‘0’ 1
79-371 Terminal Block Label ‘1’ 2
79-372 Terminal Block Label 2’ 2
79-373 Terminal Block Label ‘3’ 1
79-374 Terminal Block Label ‘4’ 1
79-375 Terminal Block Label ‘5’ 1
79-378 Terminal Block Label ‘8’ 1
79-379 Terminal Block Label ‘9’ 1
34 62-494 #8 x 1/2” Cross Pan Head Thread Cutting Screw Spec.
35 Electrical Schematic - Specify voltage and options 1
36 9001-110-3 Plastic Seal (for schematic) 1
37 25-409 1/2(M) JIC to 1/4(F) NPTF 90° Fitting 1
38 79-387 Switch Key 1
39 79-231 Plug 1
40 79-449 Push Button Enclosure - 6 Holes 1
41 79-427 Plug 2
m  This is a bulk quantity item. You must specify length required when ordering.

P27



CONTROL VALVE

P N

(XX
X

N

-

o7

O

I\

M9110-45

FOR MODELS - ALL 3/95
ltem Part Number Part Description Qty
25-217 Control Valve Assembly 1
1 25-242 Relief Valve 1
2 25-243 Sequence Valve 1

P28



ENERGY HYDRAULIC CYLINDER

SDES

®

)

AN
+
\JI/

1

i
Y

3

®

>%i

/.

—

e

M9110-46

23-100
Retracted - 22”

3”x16-1/8" ENERGY Cylinder Assembly

Extended - 38-1/8" Stroke - 16-1/8”

4/97

Rod Diameter - 1-1/2”

ltem

Part Number

Part Description

=4
<<

23-203

Seal Kit

Internal Retaining Ring

External Retaining Ring

Rod Wiper

Back-Up Washer

Back-Up Washer

O-Ring

O-Ring

O-Ring

O OONOOOBRWN =

Piston Ring

_L_L_LI\)_L(A)_L_L_L_LO

P29



PRINCE HYDRAULIC CYLINDER ASSEMBLY

NZAR Y

AWARNING

! )

M9110-47

21-162 2-1/2”x24” Prince Hydraulic Cylinder Assembly 4/97
Retracted - 34-1/4” Extended - 58-1/4" Stroke - 24” Rod Diameter - 1-1/4”
ltem Part Number Part Description Qty
1 21-786 Piston Rod 1
2 21-404 #8 SAE Plug 1
3 21-787 Tube 1
4 21-788 Butt 1
5 21-789 Gland 1
6 21-790 Piston 1
7 21-209 Lock Nut 1
8 21-799 Clevis Assembly 1
9 21-792 Tie Rod Assembly 4
10 | % O-Ring 2
11 | % O-Ring 1
12 | % Back-Up Washer 2
13 | % O-Ring 1
14 | % U-Cup 1
15 | % Wiper 1
16 21-376 Clevis Pin 2
17 21-219 Hair Pin Clip 4
18 | % Back-Up Washer 2
21-800 Seal Kit (x Items Included in Kit)

P30



COLUMBUS HYDRAULIC CYLINDER

7
Q )

%

7!

e

/
7

o

lo

10

o\ AN

M9110-48

23-501

3-1/2”x16” COLUMBUS Cylinder Assembly

Retracted - 22”

Extended - 38”

Stroke - 16”

6/99
Rod Diameter - 1-3/4”

ltem

Part Number

Part Description

=4
<<

Nut

Head

Piston

O-Ring

O-Ring

Back-Up Washer

O-Ring

Back-Up Washer

6| 6| b | b |

Dust Seal

—
OO ONOOPWN—

Snap Ring

11

Shaft

12

Barrel w/ Clevis & Ports

_L_L_L_L_L_L(A)_LI\)_L_L_LO

23-605

Seal Kit (Includes *

ltems above)

P31



KPV HYDRAULIC SCHEMATIC

®
PACKER PACKER
CYLINDER CYLINDER
7
\?/)(
o O
PRESSURE
SWITCH
— — — . — — . PSA
> ]
I — |
1 |
| - |
|
o . PRESSURE
| ] | T | | SWITCH
|
i ° | PSB
fffffffffffffffff a_g”Jxﬁﬁﬁﬁﬁﬂf}\ﬁfﬁfﬁ./:
I I S
MAIN RELIEF —_ - .
1750 PS| T | |
oo o M
| | ] - SEQUENCE
| I: 77777 4‘ 77777 C
———————————— X B
L o - o - |

M9110-49
Revised 3/95

P32




1HP,

110 VOLT POWER PANEL

GROUND TO CASE

SINGLE PHASE

NEUTRAL‘W HOT

5\

\
\

' ® @
[ L@ (2N
] S
O
- g%m ‘@JMDT 13
w121 S © 8
[ (&) A2 Y
H + +
i L
Ll 2 g
@D@
[ 95§ %@
! one e
L Qs e Ys 2
omwmzls EEEH QD [+ O D 1
[ Q’Q@*g‘#@@u ICIO[0] CR1 CR2
L i i Kﬁ /;/_/
[T T H14G Q13)+8 Q3
[ RO DOe
1@ @

o)

POWER FROM CUSTOMER
DISCONNECT BOX

POWER PACK ELECTRICAL SCHEMATIC
HP, SINGLE PHASE, 80 H/

1m0 VOLT, 16 AMPS

Screw | Torgue Inch-Lb. 8
Cornection Size Min.-Max. &
Line Terminals: M4 9-13.3 %
Load Terminals: M4 9-13.3 G
Control Terminals: M3.5 7-10.6 §
Auxiliary Contact: M3.5 1-9 g
Terminal Block: -9

NOTE: MOTOR ROTATION MUST BE CLOCKWISE
CONNECT POWER LEADS TO LT & L3

CHECK ROTATION OF MOTOR.

IF- COUNTER-CLOCKWISE ROTATION IS
OBSERVED, WIRES IN MOTOR HOUSING
CONNECTOR BOX MUST BE
INTERCHANGED PER MOTOR PLATE.

BREAKER DISCONNECT
CUSTOMER PROVIDED.

- - — M oL
oo R N A 11
USE COPPER | ! [BLACK ]

WIRE 60°C ! ‘ L2<5_{ }—OO—TZ
WIRE INSULATION | ! |

To*o L3 | | OC— T3
STOP - J

GROUND TO CONTROL BOX
RED O gRraY o 1 } ‘ Il
CHAMBER A
_ CLOSE-OFF__ YELLOW 2

‘E‘LACK

! N'ORO RED
o

‘ BLUE]|
L

leeo 71 BLack N-C-

M0 BLAcK

BLACK |

\
110120 TRAN] |

e sy |
ABOVE 70°F
— — = 4

OIL HEATER OPTIONAL
CUSTOMER INSTALLED

BLACK

OFF-ON START

DOOR INTERLOCK

4 WHITE

-

- T
ORANGE
o 3 ORANGE

1413

13 " 14 eray
BLUE 5_{ o 3

PSB

PSA

\
OPTIONAL |
FULL |
ALARM

\

(CUSTOMER
INSTALLED>

RED

BLUE

1

o e

2

BLACKO/Ul/ rep 2 mack NG
oo Mo o
RAM
POSITION

CRI PURPLE

PURPLE

8

MS110-50
Rev.B6/3939

P33




1HP, 220 VOLT POWER PANEL - - SINGLE PHASE

. GROUND TO CASE HOT HOT
— (o
i kS
o orr IR (91@:7
. | lalif g
I @ @
~ | e,
\J ]
- ]
FULL : @ j:D @
M é @—IJ A;gg@@
@ ]| neuTRAL—y o058
m e e
L 5O Qs |e0 Qs )
Ll o}1}1}2}2}34559~a®®14®®1
-] E’dﬁ‘ﬁb‘:{)(l OO
- PR o oo R
[ RO PO @
H e @
) J
i o )

POWER FROM CUSTOMER
DISCONNECT BOX

POWER PACK ELECTRICAL SCHEMATIC Eﬁgﬁgggaéggg?gg?
1HP., SINGLE PHASE, 60 HZ T ) M oL
220 VOLT, 8 AMPS Ut coppER 40‘ N | L | Fraer 20— 117
WIRE 60°C ! é_{ F—vm0oc—
WIRE INSULATION ‘ ! ‘ % L2 2
—o-A L3 {1 OC— T3
[ . STOP { - J
; o . S . RED 0 GrAY IIO GROUND TO CONTROL BOX H“
crew raue Inch-Lb. | §
Connection Size Min.—Max. g g convoN wiTE 2
H | MON lepttpace WO e |
Line Terminals: M4 9-13.3 % sLug | BLACK | o aack |
Load Terminals: M4 9-13.3 i ! 10 LDPTLONAT»?NEEUET o | THERO SHITCH
Control Terminals: | M3.5 1-10.6 : o g ! o e e
Auxiliary Contact: M3.5 -9 g/ "ON,_re BLACK ,
T . 8 | g o —7BARD LY D
grminal Black: -9 g L OFF-ON START DOOR INTEROCK 13 WHITE
9 -1 - 0RANGE—L— ORANGE
] 13 Mg g CR% 1o o 5 Al A2 95 O 96
o H }—O GRAY ¢ ¢ BLACK H }_OBLACK WC.GREEN PURPLEO_@_O BLACK WHITE 5
PSA
OPTIONAL P2 :
FULL
NOTE: MOTOR ROTATION MUST BE CLOCKWISE ALARM |
CONNECT POWER LEADS TO L1 & L3. INSTALLED) |
CHECK ROTATION OF MOTOR. _
PSB
9 N.C. 8
IF COUNTER-CLOCKWISE ROTATION 1S Bk o T g B GC = 2
OBSERVED, WIRES IN MOTOR HOUSING s poSiTion
CONNECTOR BOX MUST BE T e 13N wiTE
INTERCHANGED PER MOTOR PLATE. e e I &) :
M31710-51
Rev.B/393

P34




3HP,

208-460 VOLT POWER PANEL

GROUND TO CASE

3 PHASE

HOT HOT

(o

5)

‘\\4;/
I % I
i |

i
ON OFF Il ®
. || FEEA,
K : ﬂffﬂh
L ®13NOSIEMENS
O
i o
| I S o
M MR
FULL : @ D:D @
i L
7@ L EEESY0)
I [ QEQ%B
! one &
L sO Qs |50 Qs T2
Ll O}’}’F}ZF‘SEE"‘%)”@CD‘
| Q’ﬁt@t@tﬁt{m @)@ CRI1 CR2
H PERREERER oo M /?
u D02 pos ~ B
H |l @
]l
s - © o)
POWER PACK FELECTRICAL SCHEMATIC BREAKER DI SCOMNECT
3HP, THREE PHASE, 60 HZ Eetoy ' ™ oL
208 VOLT, T AMPS / 230 VOLT, 10 AMPS USE CopPER e %
460 VOLT, 5 AMPS InE TesoLaion 7 °77° 2
—o+ 13

Screw | Torgue Inch-Lb. g
Connection Size Min.-Max. z
Line Terminals: M4 8-13.3 %
Load Terminals: Ma 9-13.3
Control  Terminals: M3.5 7-10.6 §
Auxiliary Contact: M3.5 7-9 %
Terminal Black: 1-9 %

NOTE: MOTOR ROTATION MUST BE CLOCKWISE
CONNECT POWER LEADS TO LI L2 & L3

CHECK ROTATION OF MOTOR.

IF COUNTER-CLOCKWISE ROTATION IS
OBSERVED, WIRES IN MOTOR HOUSING
CONNECTOR BOX MUST BE
INTERCHANGED PER MOTOR PLATE.

[

12 | ReD

STOP
RED

L2
L30—
..

‘ BLUE|
10
‘E‘LACK

‘ N.O.

| CHAMBER
_ CLOSE-OFF__

lheo 17 siack N-C-_| pe

BLACK

3 F——Cc—
4 GROUND TO CONTROL BOX
T VL) I

YELLOW

O 115V 2

| oPTIONAL] DRIVER LIGHT

\
110-12¢ TRan] |

BLACK

| " BLACK
\

| THERMO_ SWITCH
ABOVE 70°F

OIL HEATER OPTIONAL
CUSTOMER INSTALLED

5 RED BLACK
©
| sLug] LSS il DOOR INTERLOCK
L OFF-ON START 5 4 “ @ JE¢ WHITE
I
i _T
ORANGE
5 5 ORANGE
M 8 12 ° 5 O g
1 703_{ }_64 GRAY BLACK Lo BLACK GREEN 2 PURPLE Al A2 BLACK 35 HHITE g
BLUE M © Oﬁﬁc. SESRC )
PSA
OPTIONAL
FULL
ALARM
(CUSTOMER
INSTALLED)
psB R s
N.C.
BLACK cyjl/ RED BLACK
° g =
w RAM
S POSITION
=
O_{W PURPLE PURPLE 73 4 WHITE 5
72 8 8

MS110-59
Rev.B/93

P35




Located on DECAL PLACEMENT

INSIDE of

Door Q
Located on \
BACK side of
Unit [, j
( : ) L1 E
™ ]
;[ \Ej
|- ,/_|

I
| [ TAe

|
¥

]

I [ ] ot
o

]

M9110-52
Rev.12/98

P36




DECAL PLACEMENT

*
M9110-53
Revised 8/01
ltem Part Number Part Description Qty
1 74-319 DANGER Do Not Enter
2 74-325 CAUTION Keep Out
3 74-300 WARNING Pinch Point
4 74-317 WARNING Stay Clear S
5 74-326 K-PAC Decal (Large)
6 74-298 DANGER Power Lines
7 74-265 DANGER High Voltage P
8 74-282 DANGER Watch For Electrical
9 74-276 WARNING High Pressure E
10 74-270 CAUTION Operators
11 74-269 DANGER Do Not Enter
12 74-268 DANGER Stand Clear C
13
14 74-266 K-PAC Decal |
15
16 74-280 110 VOLTS
74-281 220 VOLTS F
74-262 208 VOLTS
74-263 230 VOLTS %
74-264 460 VOLTS
17 74-327 Wipe Off Seal
18 74-273 Oil Level
19 74-275 Motor Rotation

>k Decal used on BOTH SIDES of unit

P37




PRESSURE GAUGE

(o

o)

o === Ai=h

INSTALL TEE FOR GAGE (PSB)

M9110-85
Rev. 4/96

FOR MODELS - With Serial #1300 and over

4/96
ltem Part Number Part Description Qty
1 25-2119 Pressure Gauge 1
2 25-409 1/2(M)JIC - 1/4(F)NPT Hydraulic Fitting 1
3 24-521R 1/4” x 16” 2W Black Hose Assembly 1
4 25-465 1/2 (M/M)JIC - 1/2(F)JIC Run Tee 1

P38



	page1
	page2
	page3
	page4
	page5
	page6
	page7
	page8
	page9
	page10
	page11
	page12
	page13
	page14
	page15
	page16
	page17
	page18
	page19
	page20
	page21
	page22
	page23
	page24
	page25
	page26
	page27
	page28
	page29
	page30
	page31
	page32
	page33
	page34
	page35
	page36
	page37
	page38

